

CERTIFICATE OF ANALYSIS

| | | | |
|------------------|---------------|-----------|--------------|
| Product: | Kraft Lignin | | |
| Batch No.: | KN20251108 | Quantity | 800kg |
| MANUFACTURE DATE | Nov.08 , 2025 | TEST DATE | Nov.10, 2025 |

| ITEMS | SPECIFICATION | RESULTS |
|---------------------|---|----------|
| Appearance | Brown solid | Conforms |
| Solid content | ≥66.0% | 66.2% |
| PH Value | ≥2.0 | Conforms |
| Insoluble substance | ≤1.0% | Conforms |
| Inorganic sulphate | ≤5.0% | Conforms |
| Conclusion | Conformable to all requested specifications | |



Corrector: [Signature: 蒋金波]

Analyst: [Signature: 许珂]